WL

(yokota

FA SYSTEM & AIR TOOLS

TARIDT AR

%

MODEL (YES.No.) TOOL No. )

G4-SA__(00) 1122 0000 0000

t  @©@WE) G U W @i

Y aavxenxesn

Bim=
No. 2B % Hg2| BmES ||No 2B % HE XmBES
1T [ AOY kLR TACP Iset [1106 0101 01 99| [ 13 [F— (3.5X3X10)| 1 [8060 1030 0000
HT+4CP Tset [1106 0101 01 98| | 14 [XFUV T Fvv T 1 {1106 0618 0000
(@ AV MR TA 1 [112201010000f | 15 [A>+TF>CP Tset | 1105 0653 04 99
(b) AOY MLV Tva 1 {1106 0104 0100 @ AYFIIVY 1 ¥ 1
(0 EV (25X6)| 1 8051 1072 0000 (b) Ur4Z>%1)% (155%07)| 1 |8030 1017 0000
(d) 28w MLINLT 1 {1106 0108 0100
(e) EV (3X18)| 1 [8051 11040000 EEMEm
() ATV (2.5X10)| 2 [802010010000| | 16 |KRA—JLF/N\—CP Tset | 1105 0662 07 99
(g) EZAF (3X13)] 2 [8051 2018 0000 @) RA—IVAIN— 1 ¥ 1
(WZS=ANIZAva 1% 1 (1122 0102 0000 (b) AAyUFFARIL S (M6X22)| 1 |8070 3035 00 00
(i) AZAHIVATIT(6X18X10)| 1 [8020 3003 00 00 (@ ATV Tvv (M6)| 1 9200 3006 00 00
R—AI3A >V FCP Tset | 1106 0113 00 99 dANFHIVFvE  (ME)] 1 [9500 1005 0001
E(j) R—AI3A4 Uk 1 1110601130000 | 17 |[779RTZTCP (p15)] 1set [ 1105 0654 02 99
(RREESANPZA 1 [11050116 0000 @ 79527277  (@15)] 1 [1105 0654 0201
2 |ANFHRTACP Tset | 1106 0512 00 99 (b) 75V ARy T A1) | 1 [1105 0656 02 00
@) ANFHRTa 1 {1106 0512 0000 2yFIaALb 119690 0002 0000
(b) "—Jb (4mm)| 5 19150 1005 0000 AINF (H32)| 1 8081 0020 0000
( ANFINILT 1 {1106 0505 0000 ANFHIOVLYF (5)] 1 |9610 1006 0000
(d)AN\FOvE 1 {1106 05110000
(e) ATy (54X15)| 1 8020 1033 0000 I Em
(f) 7V v AbF b 2 1110505030000 |17 77027 Z>JCP_ (¢15.88)] lset [ 1105 0654 03 99
MRV R vy (M3)| 1 192201019 0000 @ 7927577 (@1588)| 1 |1105 0654 0202
4 |E—HCP Tset [ 1118 0305 02 99 (b) 75V ARy T A1) | 1 [1105 0656 02 00
@ N7UVT HIN— 1 (111803250000 118 [/\whTFVY 1 {1105 0658 0000
7y INTL—hCP Tset [ 1118 0303 02 99
E (b) 77vINTL—h 1 (1118 0303 0200
() R—=ILRF U5 (6992Z)| 1 [9100 5006 00 00
) HCP Iset | 1118 0304 00 99
E( ) )UE 1 x 1
(€) X7°')/’7 E>  (2x6)]| 1 ]9250 10110000
(f) O 1 (1118 03050100
(9) /\/r/ 4 12133 0306 0000
(hyo—=77L—k 1 (1118 0307 0100
(i) R—=ILXFTU>5 (638MC2)| 1 {9102 3004 00 00
5 |F— (3X3X10)| 1 |8060 10110000
6 |O—ZN/LFV¥ 1 {1106 03150100
7 | E—%2T5—RCP Tset [ 1106 0011 0199
(@ E=25—X 1 {1106 00110100
(b) Vv bh7>%7 (GM1/8-28)| 1 [8210 2001 00 00
8 |Tvrvy (12.6X1)| 1 8040 7001 0000
9 |[Z—FILRTUY (J57)| 1 191200029 0000
10 [ A% 7 RCP Tset [ 1122 0614 00 99
(@ XA>ovThk 1 (1122 0614 0000
(b) ¥— (3X3X6)| 1 |8060 1009 0000
(Q XA ThANJLF+7| 1 1106 0615 00 00
(d) R—=ILRF U5 (6202Z)| 1 {9100 4006 00 00
IRENE (30x345x0.1)| 1 {8010 11420000
PRI E (30X345x0.2)| 1 {8010 11350000

MEDDERITERTIFMALREE Ao £5E(T) DCP (AT —F) TTEXTFELY,

*ENDEBmIEERALEVEEEHIET,
WHIDEBmEFZTNZNANDZERLTTEL,

112200-P1603




okota

FA SYSTEM & AIR TOOLS

GRINDER

%

MODEL (YES.No.) TOOL No.

N

G4-SA__(00) 1122 0000 0000

M Exploded View

YOKOTA INDUSTRIAL CO.,LTD.

M Parts List

No. Name of Parts Egtr Parts No. No. Name of Parts Eg{ Parts No.

1 | Throttle Body Assy. Iset [ 1106 0101 01 99| [ 13 |Key (3.5X3X10)| 1 [8060 1030 00 00
Body Assy. Tset [1106 0101 01 98] [ 14 |Bearing Cap 1 11106 0618 00 00
(a) Throttle Body 1 {1122 0101 00 00| | 15 [Inner Flange Assy. Tset | 1105 0653 04 99
(b) Throttle Bushing 1 [1106 0104 01 00 (a) Inner Flange 1 ¥ 1
(c) Pin (25%6)| 1 [8051 1072 00 00 (b) Retaining Ring (155%0.7)| 1 |8030 1017 00 00
(d) Throttle Valve 1 11106 0108 01 00
(e) Pin (3X18)| 1 (8051 1104 00 00 Standard Accessories
(f) Spring (2.5X10)| 2 |8020 1001 00 00 | 16 | Wheel Cover Assy. Tset | 1105 0662 07 99
(g) Pin AF (3%13)| 2 [8051 2018 00 00 (a) Wheel Cover 1 1
(h) Throttle Handle 111122 0102 00 00 (b) Hexagon Socket Bolt  (M6X22)| 1 8070 3035 00 00
(i) Conical Spring  (6X18X10)| 1 8020 3003 00 00 (c) Spring Washer (M6)| 1 19200 3006 00 00
Hose Joint Assy. Tset [ 1106 0113 00 99 (d) Hexagon Nut (M6)| 1 19500 1005 00 01

E(j) Hose Joint 1 {1106 0113 00 00| | 17 |Outer Flange Assy. (@ 15)]| Tset | 1105 0654 02 99
(k) Joint Ring 1 11105 0116 00 00 (a) Outer Flange (@15)| 1 [1105 0654 02 01

2 |Governor Body Assy. Tset | 1106 0512 00 99 (b) Flange Stop Screw 1 11105 0656 02 00
(a) Governor Body 1 11106 0512 00 00| | % | Touch Joint 119690 0002 00 00
(b) Ball (4mm)| 5 9150 1005 00 00] | ¥ |Hose Nipple Assy. Tset {8110 1004 00 99
(c) Governor Valve 1 11106 0505 00 00 Spanner (H32)| 1 8081 0020 00 00
(d) Governor Rod 1 11106 0511 00 00 Hex. Wrench (5)1 1 19610 1006 00 00
(e) Spring (5.4%15)| 1 18020 1033 00 00
(f) Adjust Nut 2 {1105 0503 00 00 Optional Parts

3 *| Polished Washer (M3)| 1 19220 1019 00 00] | 17| Outer Flange Assy.  (¢1588) | Tset | 1105 0654 03 99

4 | Motor Assy. Tset | 1118 0305 02 99 (a) Outer Flange  (¢15.88)| 1 | 1105 0654 02 02
(a) Bearing Cover 1 ]1118 0325 00 00 (b) Flange Stop Screw 1 11105 0656 02 00
Upper Plate Assy. Tset [ 1118 0303 02 99 | 18 |Pat Flange 1 11105 0658 00 00

E (b) Upper Plate 1 11118 0303 02 00
(c) Ball Bearing (699Z7)| 1 {9100 5006 00 00
Cylinder Assy. Tset | 1118 0304 00 99

E(d) Cylinder 1 x 1
(e) Spring Pin (2X6)| 1 19250 1011 00 00
(f) Rotor 1 1118 0305 01 00
(9) Vane 4 12133 0306 00 00
(h) Lower Plate 1 (1118 0307 01 00
(i) Ball Bearing  (638MC2)| 1 |9102 3004 00 00

5 [Key (3%X3X10)| 1 |8060 1011 00 00

6 | Rotor Bevel Gear 1 11106 0315 01 00

7 | Motor Case Assy. Tset | 1106 0011 01 99
(@) Motor Case 1 11106 0011 01 00
(b) Socket Plug (GM1/8-28)| 1 |8210 2001 00 00

8 |Washer (126X1)| 1 |8040 7001 00 00

9 [Needle Bearing (J57)| 1 19120 0029 00 00

10 [ Main Shaft Assy. Tset | 1122 0614 00 99
(a) Main Shaft 1122 0614 00 00
(b) Key (3X3X6) 8060 1009 00 00

(c) Main Shaft Bevel Gear

1106 0615 00 00

(d) Ball Bearing (62027) 9100 4006 00 00
11 % C-Packing (30X34.5%0.1) 8010 1142 00 00
12 *| C-Packing (30X34.5%0.2) 8010 1135 00 00

The part “3” can not be supplied individually.
So please order it as a unit of assembly shown by arrow mark (7).
% Marked parts may not be used, in some case.
YeMarked parts; use one of them.

112200-P1603




